Package leaflet: Information for the user

Readitic® 5 mg film-coated tablets

Tadalafil

Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.

- Keep this leaflet. You may need to read it again. )
- If you have any further questions, ask your doctor or pharmacist.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of iliness are the same as yours.
- If you get any side effects talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. See section 4.

What is in this leaflet:

1. What Readitic is and what it is used for.

2. What you need to know before you take Readitic.
3. How to take Readitic.

4, Possible side effects.

5. How to store Readitic.

6. Contents of the pack and other information.

1. What Readitic is and what it is used for

Readitic contains the active substance tadalafil which belongs to a group
of medicines called phosphodiesterase type 5 inhibitors.

Readitic 5 mg is used to treat adult men with:

- erectile dysfunction. This is when a man cannot %et, or keep a hard,
erect penis suitable for sexual activity. Readitic has been shown to
significantly improve the ability of obtaining a hard erect penis suitable
for sexual acthlti/. o B ‘

Following sexual stimulation Readitic works bg helping the blood
vessels in your penis to relax, allowing the flow of blood into your penis.
The result of this is improved erectile function. ‘ }
Readitic will not help you if you do not have erectile dysfunction. It is
important to note that Readitic for the treatment of erectile dysfunction
does not work if there is no sexual stimulation. You and your partner
will need to engage in foreplay, just as you would if you were not taking
a medicine for erectile dysfunction. B .

- Urinary symptoms associated with a common condition called beni
prostatic hyperplasia. This is when the prostate gland gets bigger with

age. Symptoms include difficulty in starting to pass water, a feeling

of not completely emptying the bladder and a more frequent need to
ass water even at night. Readitic improves blood flow to, and relaxes
he muscles of, the Erostate and bladder which may reduce symptoms
of benign prostatic hyperplasia. Readitic has been shown to improve
these urinary symptoms as early as 1-2 weeks after starting treatment.

2. What you need to know before you take Readitic

Do not take Readitic if gou: o } -

- are allergic to tadalafil or any of the other ingredients of this medicine
(listed in'section 6). o oo

- are taking any form of organic nitrate or nitric oxide donors such as
amyl nitrite. This is a group of medicines (“nitrates”) used in the
treatment of angina pectoris (“chest pain”). Tadalafil has been shown
to increase the effects of these medicines. If you are taking any form of
nitrate or are unsure tell your doctor. o

- have serious heart disease or recently had a heart attack within the
last 90 days. N

- recently had a stroke within the last 6 months.

- have low blood #)rles.sure or uncontrolled high blood pressure.
- ever had loss of vision because of non-arteritic anterior ischemic optic
neuropathy (NAION), a condition described as “stroke of the eye”.

- are taking riociguat. This drug is used to treat pulmonary arterial
hypertension (i.e., high blood pressure in the Iun%s) and chronic
thromboembolic pulmonary hypertension (j.e., high blood pressure in
the lungs secondary to blood clots). PDES inhibitors, such as tadalafi,
have been shown to increase the hypotensive effects of this medicine.
If you are taking riociguat or are unsure tell your doctor.

Warnings and precautions B
Talk to your doctor before taking Readitic.

Be aware that sexual activity carries a possible risk to Fatients with heart
disease because it puts an extra strain on your heart. If you have a heart
problem you should tell your doctor.

Since benign prostatic hyperplasia and prostate cancer may have the
same symptoms, your doctor will check you for prostate cancer before
starting treatment with Readitic for benign prostatic hyperplasia. Readitic
does not treat prostate cancer.

Before taking the tablets, tell your doctor if you have:

- sickle cell anaemia (an abnormality of red blood cells).
- mumple.m}/eloma (cancer of the bone marrow).

- leukaemia (cancer of the blood cells).

- any deformation of your penis.

- aserious liver problem.

- asevere kidney problem.

Itis not known if tadalafil is effective in patients who have had:

- pelvic surgery. o

- removal of all or part of the prostate gland in which nerves of the
prostate are cut (radical non- nerve-sparing prostatectomy).

If you experience sudden decrease or loss of vision or your vision is
distorted, dimmed while you are taking Readitic, stop taking Readitic
and contact your doctor immediately.

Decreased or sudden hearing loss has been noted in some patients
taking tadalafil. Although it is not known if the event is directly related to
tadalafil, if you experience decreased or sudden hearing loss, stop taking
Readitic and contact your doctor immediately.

Readitic is not intended for use by women.

Children and adolescents )
Read:(tllc 8|s not intended for use by children and adolescents under the
age of 18.

Other medicines and Readitic )

Tell your doctor if you are taking, have recently taken or might take any

other medicines. Do not take tadalafil if you are already taking nitrates.

Some medicines may be affected by tadalafil or they may affect how well

tadalafil will work. Tell your doctor or pharmacist if you are already taking:

- analpha blocker (used to treat high blood pressure or urinary symptoms
associated with benign prostatic hyperplasia).

- other medicines to treat high blood pressure.

- riociguat. o ) )

- a 5 alpha reductase inhibitor (used to treat benign prostatic
hyperplasia). o

- medicines such as ketoconazole tablets (to treat fungal infections) and
protease inhibitors for treatment of AIDS or HIV infection.

- phenobarbital, phenytoin and carbamazepine  (anticonvulsant
medicines). ] ) o

- rifampicin, erythromycin , clarithromycin or itraconazole.

- other treatments for erectile dysfunction.

Readitic with drink and alcohol o
Information on the effect of alcohol is in section 3. Grapefruit juice mae(/
affect how well tadalafil will work and should be taken with caution. Tal
to your doctor for further information.

Fertility )
When dogs were treated there was reduced sperm development in the
testes. A reduction in sperm was seen in some men. These effects are
unlikely to lead to a lack of fertility.

Driving and using machines i .
Some men takln% tadalafil in clinical studies have reported dizziness.
Chechk carefully how you react to the tablets before driving or using
machines.

Readitic contains lactose: )
If you have been told by ¥our doctor that you have an intolerance to some
sugars, contact your doctor before taking this medicinal product.

Readitic contains sodium ]
This medicine contains less than 1 mmol sodium (23 mg) per tablet, that
is to say essentially ‘sodium-free’.

3. How to take Readitic

Always take this medicine exactly as your doctor has told you. Check with
your doctor or pharmacist if you are not sure.

Readitic tablets are for oral use in men only. Swallow the tablet whole
with some water. The tablets can be taken with or without food.

Drinking alcohol may temforarily lower your blood pressure. If you have
taken or are planning to take tadalafil, avoid excessive drinking (blood
alcohol level of 0.08% or greater), since this may increase the risk of
dizziness when standing up.

For the treatment of erectile dysfunction

The recommended dose is one 5 mg tablet taken once a day at
approximately the same time of the day. Your doctor may adjust the dose
to 2.5 mg based on your response to Readitic. This will be given as a
2.5 mgtablet.

Do not take Readitic more than once a day.

When taken once a day Readitic allows you to obtain an erection, when
sexually stimulated, at any time point during the 24 hours of the dag/.
Once a day dosing of Readitic may be useful to men who anticipate
having sexual activity two or more times per week.

It is important to note that Readitic does not work if there is no sexual
stimulation. You and your ?armer will need to engage in foreplay, just
as you would if you were not taking a medicine for erectile dysfunction.

Drinking alcohol may affect your ability to get an erection.

For the treatment benign prostatic hyperplasia )

The dose is one 5 mg tablet taken once a day at approximately the same
time of the day. } ) ) )

If you have benign prostatic hyperplasia and erectile dysfunction, the
dose remains one 5 mg tablet taken once a day.

Do not take Readitic more than once a day.

If you take more Readitic than you should S
E)lontact your doctor. You may experience side effects described in section

If iou forget to take Readitic

Take your dose as soon as you remember but do not take a double dose
to make up for a forgotten tablet. You should not take Readitic more
than once a day.

If you have any further questions on the use of this medicine, ask your
doctor or pharmacist.

4, Possible side effects

Like all medicines, this medicine can cause side effects, although not
ev?rybody gets them. These effects are normally mild to moderate in
nature.

If you experience any of the following side effects stop using the medicine

and seek medical help immediately:

- allergic reactions including rashes (frequency uncommon).

- chest pain - do not use nitrates but seek immediate medical assistance
(frequency uncommon). o i ‘ )

- priapism, a prolonged and possibly painful erection after taking tadalafil
Ffrequenc rare). Ifyou have such an erection, which lasts continuously
for more than 4 hours you should contact a doctor immediately.

- sudden loss of vision (frequency rare), distorted, dimmed, blurred
central vision or sudden decrease of vision (frequency not known).

Other side effects have been reported:

Common (seen in 1 to 10 in every 100 patients) .
- headache, back pain, muscle aches, pain in arms and legs, facial
flushing, nasal congestion, and indigestion.

Uncommon (seen in 1 to 10 in every 1,000 patients)

- dizziness, stomach ache, feeling sick, being sick (vomiting), reflux,
blurred vision, eye pain, dn‘hcul%y in breathing, presence of blood in
urine, prolonged erection, oundmﬁ heartbeat sensation, a fast heart
rate, high blood pressure, low blood pressure, nose bleeds, ringing in
the ears, swelling of the hands, feet or ankles and feeling tired.

Rare (seen in 1 to 10 in every 10,000 patients) ‘

- fainting, seizures and passing memory loss, swelling of the eyelids, red
eyes, sudden decrease or loss of hearing, hives (itchy red welts on the
surface of the skin), penile bleeding, presence of blood in semen and
increased sweating.

Heart attack and stroke have also been reported rarely in men taking
%ﬂda‘aﬂg' Most of these men had known heart problems before taking
is medicine.

Partial, temporary, or permanent decrease or loss of vision in one or both
eyes has been rarely reported.

Some additional rare side effects have been reported in men taking

tadalafil that were not seen in clinical trials. These include:

- migraine, swelling of the face, serious allergic reaction which causes
swelling of the face or throat, serious skin rashes, some disorders
affecting blood flow to the eyes, irregular heartbeats, angina and
sudden cardiac death. B B

- distorted, dimmed, blurred central vision or sudden decrease of vision
(frequency not known).

The side effect dizziness has been reported more frequently in men
over 75 f/ears of age taking tadalafil. Diarrhoea has been reported more
frequently in men over 65 years of age taking tadalafil.

Reporting of side effects o ‘

If you ﬁet any side effects, talk to 1‘Your doctor. This includes any possible
side effects not listed in this leaflet. By reporting side effects, you can
help provide more information on the safety of this medicine.

5. How to store Readitic
Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the
tcgw}on antﬂ blister after ‘EXP". The expiry date refers to the last day of
at month.

Do not store above 30°C.

Do not throw a.waﬁ any medicines via wastewater or household waste. Ask
your pharmacist how to throw away medicines you no longer use. These
measures will help protect the environment.

6. Contents of the pack and other information

What Readitic contains ‘ ) ]
- Theactive substance is tadalafil. Each tablet contains 5 mg of tadalafil.
- The other ingredients are:
Tablet core: lactose  monohydrate,  hydroxypropylcellulose,
croscarmellose - sodium, - sodium“lauryl - sulfate, “microcrystalline
cellulose, magnesium stearate, purified water. }
Film-coat: HyEromellose, titanium dioxide (E171), macrogol/PEG, iron
oxide yellow (E-172).

What Readitic looks like and contents of the tpack )
Readitic & mg film-coated tablets are presented as light-yellow coloured,
cylindrical shaped, biconvex, debossed with “TD5" on one side and
scored on the other.

Readitic 5 mg is available in blister packs containing 28 tablets (7's
blister x 4).

Marketing Authorisation Holder and Manufacturer
Laboratorios Cinfa, S.A. )

Olaz-Chipi, 10 - Poligono Industrial Areta

31620 Huarte (Navarra)

This leaflet was last revised in August 2023.

This is a Medicament

- Medicament is a product which affects your health and its
consum?t_lon contrary to instructions is dangerous for you.

- Follow strictly the doctor's prescription, the method of use and the
instructions of the pharmacist who sold the medicament. )

- The doctor and the pharmacist are the experts in medicines, their
benefits and risks. ‘ }

- Po not by yourself interrupt the period of treatment prescribed
or you. o )

- 30 tnot repeat the same prescription without consulting your
octor.

- Keep all medicaments out of reach of children.

Council of Arab Health Ministers
Union of Arab Pharmacists

Qcinfa

200€2-£139081€04d NN



o2 ol Ologlmoe :dds W1 8 L)
o N “g
dalsze ol Sl pdho 0 ey

SVl

elags Glasles s g5i05 Y tel g i Jslis § ecl] b iy &:5191 § il ok T30

(5551 80 el B U] glios S § il oy Jadtol
doeall 5T Gl JLuls 6521 dzd 6T el 915 15)
i U dglie &b ) 0486l SIS Ol 5 i ot o)) Glod] JI S (655 3 3] 18 dhass M8 (s ella] e slsll 1a iy

& ] 318 il 03 § dor e b dlatowe disle SBT3 dadas Jowall ol ) icals dsle 56T ol elde &b 13

15 il 0ds O giona
Wlamial o133 o Lo Sty 5o Le )
Citzyy Jlis U a8 smo Lo Y
ity il 88y oy s 2l ¥
Aol Al BV -¢
ey 02355 44sS -0

85T Olaglmes ddsll Clgioma -1

EEIIC RIS I MY [F S FIC P RS RIURE AYC RN NE PR
Olanyl s g el9 §TIgks Y S JbS ¢ lacdl Beud disto Al yo ] 2> §

el Blig I @deds 3!

5 e Gl S 585 Cud i) ud 92842195 0 02xle O (0 B (2 s il
.I.:AxB»ISB,Aﬁiaoua;uﬂl@vmylwswlé&yswibmwl
Losa a9 80 (00 ST iy Jskis ¥

el ) (e Budl) de ez ol
& gl § oz 3350 dslad) SBVL Gl 3 il s el Joa)

ity Jols Cagus 13

ey Jslis Y oSU S Lee aasd de ol Jslisd Ole ol gas] Jsls o 13]
ol § By 5o ST el Ul O oy Y s I (o 1 g dislaa
Jogall T el JLuls slgll s plasiid &gyl e 651 dltal T bl 005 13

1,6V -¢
sl 5o IS e 23 pall 55 Y xS el TIST olsll 1 Gy 98 sVl US e
Aawgie ol daas dslad) 6 plane

o Busluck] clbly el gl i plaseial 3 s &I &ledl BV eilo] S &
aYe]

G5zl dli 52) galedl peball Jois duwlus CNelds «

sls 58) soill s duall Saslud) (bl 5SUs Ol pasis ¥ - yaall G 41 ¢
(&5l

13] (S5asdl 536) JSYIsL Jsls asy bl Lsomas 055 485 Sysh sy wlanl gl
Jlas¥l elde Lo dlolgio Olelo € oo ASY elos wlan¥l ge g sl s &l S
sl Je bl

Lzl sl doudls x5l &3 ol dnsiie dy3) (Gosasdl 53b) D3 olia Olas
(Boyme x5l S Jame) D51 & Gz lae

16551 dle JBT Ssa e gV 03

(e Ve IS g 20 Vs dlamls ase § 55 8) dla

«s¥ Qi cz ol )l am BLulls eyl § b1 cdasll § o3 el § b glio
FNCTg

IS e o Ve dl sl prise 8 5F 8) AL e
ygmo el @ b bg)‘tl;uj Lol cled elie¥ls ssmi Basdl & ¢ olss
Jume g )l (Bl SBUy @63 yomd bl dask lasl Jsdl § ¢ 3925 it
51 ool 55 3V & gl ol baied alisol (gl baies ¢ lis ) o Lal) s
2lezdl 5= oIl sl el

(Gt Vore e S o oo Vo Ul ol e & 5555 5) B0

OES 5l Cimds ) 5l pas Ol pogs (B3e 851 OIS (ot Gl celod] +
50 35 (ol s e 8y dysomas ol o bshs) 6 b aad] dulod (olis
Bl 3L skl BLudl @ 03 3525 oyl

YL 9slsliny adll Ul 1 pasy s dislad A dld Ao Sigao s MY 03
lsl 13 Jsls Jud ) § O3 Ol 1938 Jlo Il e¥3a plamas

51 83 5l G3m IS 3,0 OluES ol i pgnlo] o oo bl pam) &l 86 O §
el IS ol sum] & @31

09l ool Jlo )l ) 6 Y B Wl dsladl JBY Gamy Sigu oo MY 62 B

Aol BV 03 G o9 il ozl SN k5 b s JSYISG

b (3ol 51 drgll 53 s 8 s Al OYelES azoll g8 (aadl glall
Ol pllanl pas el ] ol 3385 § 55 I OLasY pam bt gl
G2 k) Gl Ooghl doud ()l

28 1S Jase) D301 § Galie (plassl ol dondly p6 ol &8l o dmsgiie di3) +
(Bome

Oae S Odstiay o)l Il @) 5Sa ISy 1ol ssmd Grgu sl ol
OIstity cpdll le I sl ST IS Jlg] Srsam sl Sgsf Lols VO s e asl w3
Lole 10 g8 g osl w35 e LSYSL

2 6T yes 5§36
§ 835y dlazone duile BT T 10 Jotg el J] Guaowid dusle BT gl &y 13]
W3 lgall e dodlusy dalsill Slaslall o w3kl 02085 § deslull (SIS 8 all 0l

A &l 50T 5ab o 2L

sy (2355 LaS -0
JLbY Jlize 5 6Ty o Tams clsl s Jadon

EXP 1S amy Lay 813 Zibel fo g ol )0 ol as oIl Vi asa} Y
sl o 5 psdl U] dMall elgnl 36 dos

£ e w5 Y 8 de s § hasd

5 Jasall ULl 451 SLLal o Gl olin & W] 32, 0 d9ol 6l e palsal] sV
A Dlas & ol 03 we s lglasid a5 b I dy3aY e palindl iy b

$21 Sloglaeg ddsll Gbgie -1

e by ggoe

SIS e pxde O e 0B US stz JSYISG o Dl=dll B -

B s Y Ol -

Jske IS Gelokeadl dito (5S 0pS5SWI Slidngisa (&I 5o o A gm0
B ela psraiile Ol Olisldl 385 Sskle esdsall Glale diys) psidall
It ki) Jss s Sle (E171) pasliatl aanST B 3 skunsyle : M S
(E172) ,a0Y dpaod] auS]

ddall Olgimeg ey y slgid Juvall JS2I
aol s ssiome @@l 20 O5UL iaz ol dae dliits dilie pol BT perle O iy
L2V CSledl e Chand] (e B3mAs "TD5

)

S5t dalke bl 15 €) g0 B YA e 5205 dalie bl 5 gy B § o O hnayy S350
I3V e b5 IS

Brwatl) G AU dmial) 35
b il Ol e
elall giadg dibite \+ ud Vsl ol

head - (1486) skioly- sl VT

Y puane] § Bl odg) dnzlye 5T a2l

clgd lin

bl 6l sy 08 Slogleal) pylie JSio sl climo e 136 & it 5 el -
Jopall Ologlsss Jlomzad) Glsls | ISy dBay bl dios 231 -

Lo foline s Laasls g &5sY G Olpws Jawally canl O] -

Al daogll § ookl g Vell 858 clud 1l (o i85 Y -

sl 8 bl 993 dhogll pudd 5,53 Y -

JBbY Jsline pe Tams 93V &85 Jados -

Gl doall elyig pulzne
O @slall sl

Qcinfa

dlostul 2195 oo Log el 9o Lo -3

by G5 oY e desaza dl ez uJ\ U=l _psmu o;l» ul.c \1..4») ersa

00 Osils O:!-m S SN M pusits gz O iy

e Jsasd) e 838l Jo J) sidy ladie ,aY i Sy olanyl Je 6 dll Jis -
Onesd & BS Blels ehinpayy Sl iy guil) BLEI dufob (los uatia (S
i) bLa) L fos ol3T ddalls GLanyl 3ok s 6l
& Buslukl UM (o I3 5 A &l Dl § ] 355 Lois ehatpayy Jaasy
] ol BB o Lo 5 SUI gamll J1> 83925kl ygaal] e sYl Ol el
& b Ja oS5 b 1] sl o iy oYl Laubss o § ol reSs
aizd] 8l Ol Jlo § Wgmie Sumd Y ey O pls5 ol pabl g olas¥l
el9d T Ui ¥ S o) LS g lacdl Baasd Al dl o ] Azl § il Sy b5 il
olanyl ies oY)

ot Al Boaony hasd) Blig ) @505 s Eils Aoy 2 b sl G2l sY
52l Jsl Dy dismo (oY Jadd yasdl § pudall ge blig ) Bub esuis
P B35 Gy iy Jalll § o Joial) dolol )1 59 Lle B 0,5 pasy
o) Blios s o)l i J] 55 Low B3 Bliwsdl OMas 555

) ey o sl ¥ =\ o 289 O BT ddsdl oY 00 sy

ety JolS S @b 2o g Lo ¥
A OVl § ey y Jglis Y
(1 ped G o pall) 6 Y sl SUsSe (6T ol LBV B5lL Gl bl O 13] -
Jie &y il aewST Sl 5T &gl Ol ST oo IS ol Jgbis oS 13) »

) &yl ool e pasad ('Ol &ssY o u,‘m Ll JeeYl
ol Jslss s 1348 3

mepuﬁL;,@bs,luwumszﬂ

el gy 8+ ) N5 2B Aol T2 30 Cavol 5T (il § bt g Ll S 15]
Aol dnadl 523 I3 Lieles A T30 Conol a8 CS 13
Wﬁgﬂf@mgnmeamumﬁm .
i) aled s el rasll I annes 5,10 91 Uigans Gl o8 S 18]+
Sl § gadll dhladl” gl o gl dud e o o9 (NATON) dos 51
Ol pall lased glis ) e sl 1 pusiiad . Olszepusy ) slas Jslin &S 13] -
ul:.lz.ﬂssimﬁ|§yﬂeﬂ|bxo&lmj3 )léfﬂlkxo&lm)s’)\sy)ﬂ

b pls}st.ﬂ 2 S 8] gy e o 18] rm Lo

Ol gisally Ololas Y
by dsks Ji3 Juwall sl b ] S5

S 18] T8l Tosama il Ja55 @Y o 63 duaat) (B (5050 2555 iz LA
b L] el e AN G Al e Gl

b ooy Bsw ‘uuu,,m Ol 21 5T e i dgesdl Bliwg ) o3 ol Ol L
sasdl Bliag 305 g3 ity sl § el b Bliwg il Ol pw e 2sSIL
Bl Ol gl ¥ el

AW ol blas @S 13) ks T (ol 391 dslis L8
(o) I LY & 0o asl) ikl pll LY Leagl +
(gl Olb ) Sasia sl pys o

(P 1Y Ol ) pll oLyl
il § 055 gl ¢
S gt o
SN wad o

I Oloml) Bans Igmas Gl oo b1 & LSYISG dilels

sl dibis § dol

Jlatiul) Bl Glas] gl W sz U5 e <52 5 Bliugdl 8ue Jlasiul
(olas¥ (e Blasdl 953 5zl Bliwg !

D301 § et sl ol padl OaES ol 45,0 Golie OIS o] Camd (e Gles S 13)

sl e ey aily elinyagy Jols oo B8 el Jols <L

sl dulod Golie OIS of Caminy JYsb §elsliny alll (ob bl pams dilo] i g)
Do Gl S 1305 (JSYISG Usliny bles JSg 5o i B3 e wSTI pas e 0 s
sl e ey Jals i) Ul o8 (i85 gad] dulod Gzlie OB of Cino

Ol 3 g ey posiien Y

Ol hls JubY
Lol VA 055 cpiial bl 5 JUbY U3 e pasiian ¥ el

SAY LgoY ge O¥elazl!

13] ey Jobis Vs 5T gl 6 Jsliss w8 51T 50 gy o Uslis S 15) o s

Ol J=dlly Jolis euS

5 ol 1. JBYISG dos &y )b § 5555 5 of LY Bole dysoY sy 35 8

AW G55y el sl S 13] Sl

s ) sl el ol ol i g lis§ ) puiiiad dosod g £53) W Ol el +
(aeasdl Bliws ) giniaty

¢J|J=Mgm.)tuﬂuwl§)>y|ms>m .

doasiad) 539 Olhades (d,hall sousll 23)) JoUsSsiS ol 3
Sl S Semll gusyd Gsue T druSh) ALl ass da o )

(g rall Slolas) ool S5 stisds S sbsid

J9BSIL of a3 ol cpraas ] of epensealisy o

olanyl Jiel g3 dessiad] ¢ 5 Sledell

JseSUly Ol Sl @ ey Jsks
Blels g & ©s,8 ol s 55 8 ¥ el § 855 JsoSUl ol doldl Olaslall
Slaslal] o w5k 8ok Corhall Y] Sao3 sk wis sl o5 ey LVSG

&gzl

o i) el Ul skl Gblsd) ] JB 30l 1g) OMSUI Camias Lowis
Sl oda 35 0l datokl o 55Ul )l pams @) Dogibl Slgeodl sae olassl
Asasll § Gms JI

OYY) g 8oL
oY 155 DloYl ge &yl Slul sl IS5 JBUsB Oglliny uddl Jle )l pass gl
OV plasal ol 8oLl U ool BN eholexial daS dlisy

HSWI e ey gsim
14a Jsks U3 el Jasls Sl g1l pasd dyulus i Gla bl Cpall 21 13
lgl

psdgall o i) g
0o J" &l gl epo B IS (o220 YY) psp350 e o ) e B s slsl e g2
Mesav9all

gy plaseinl &y bg de ) ¥

TaSThe S5 b 1] Juwall of el izl ahal] oy oo Ll ol gl 1in Jsks
iulf‘p)ﬂly.:{i.hﬁé@l@,h&\]b)l\}émfl-\éw)“&a‘mm.gj‘plﬁ‘l
s gl plebl mo Pl 3 Jsls 55 bl

Ul 43 S 13] .%o Sy pull bk i ] g0 A5l Slys 8kl st
el § Ul s5tne) Aol Olio bl § bl 3Y iz dllid) Jahss 5] SVl
B3l wis oy DloY s 8303 ] e e 35 Leyd (ST 51 % A

Glanyl s b il Js g
oo Jasmy 38 Loy Cdod) i § Loy Sumls 0 ke 0 (0§ (oo g (909l de il
ke 120 05 ol iy 15 elilotal o s 1,0 0553 )

Liagy 813 80 e ST ey Jsles ¥

9 51 @ izl 3l Do OLaByl Sy o boss a1y b5 ety Jsls
Jlo U Bake 3555 03 ety 5o sl & Basls e &8z sl 3o YE I Sleludl U
Esea¥ DM ST 5] 550 guizd) BLadl Siga G5B ()




